
Philadelphia Combined Sewer Overflow Long Term Control Plan Update 

 

Supplemental Documentation 
Volume 9 

Analysis of Wet Weather Treatment Alternatives for 
Northeast WPCP 

 

 

 
 

 

 

 

 

Updated: September 1, 2009 



 

 

F i n a l  T e c h  M e m o  

Wet Weather Treatment Alternatives at 
Northeast, Southeast and Southwest WPCPs 

NE2: Analysis of Wet Weather Treatment 
Alternatives for Northeast WPCP  

 

Prepared for 

Philadelphia Water Department 
Philadelphia, PA 

March 2009 

 
 
 
 
 

 
1717 Arch Street 

Suite 4400 
Philadelphia, PA 1910 

 
 



 

TMNE2_FINAL.DOC I 

Executive Summary 

Background and Project Summary 
As part of the series of memoranda prepared for the Philadelphia Water Department’s (PWD) 
[...]
Exhibit 4-3 Conceptual Layout and Footprint for Treatment Train #1: Vortex/Swirl  
                    Concentrators ............................................................................................................... 4-3 
Exhibit 4-4  Cost Summary for Vortex/Swirl Treatment Train #1 ......................................... 4-5 
Exhibit 4-5  Capital Costs for Treatment Train #1: Vortex/Swirl........................................... 4-5 
Exhibit 4-6  Capital Costs per Gallon Treated for Treatment Train #1: Vortex/Swirl ....... 4-6 
Exhibit 4-7  Operations and Maintenance by Category for Treatment Train #1:  
                      Vortex/Swirl ............................................................................................................... 4-6 
Exhibit 5-1  Process Flow Diagram and Key Process Design Parameters for Treatment  
                      Train #2: Conventional Clarifiers .......................................................................... 5-2 
Exhibit 5-2  Conceptual Layouts and Footprints for Treatment Train #2: Conventional  
                      Clarifiers 160 MGD................................................................................................... 5-3 
Exhibit 5-3  Cost Summary for Conventional Clarifiers: Treatment Train #2 .................... 5-4 
Exhibit 5-4  Capital Costs for Treatment Train #2: Conventional Clarifiers ....................... 5-4 
Exhibit 5-5  Capital Costs per Gallon Treated for Treatment Train #2: Conventional  
                      Clarifiers ..................................................................................................................... 5-5 
Exhibit 5-6  Operation and Maintenance Costs by Category for Treatment Train #2:  
                      Conventional Clarifiers ........................................................................................... 5-5 
Exhibit 6-1  Process Flow Diagram and Key Process Design Parameters for Treatment  
                      Train #3: CEPT........................................................................................................... 6-2 
Exhibit 6-2  Conceptual Layouts and Footprints for Treatment Train #3: CEPT ................ 6-3 
Exhibit 6-3  Cost Summary for CEPT Train #3.......................................................................... 6-4 
Exhibit 6-4  Capital Costs for Treatment Train #3: CEPT........................................................ 6-5 
Exhibit 6-5  Capital Costs per Gallon Treated for Treatment Train #3: CEPT .................... 6-5 
Exhibit 6-6  Operations and Maintenance Costs by Category for Treatment Train #3:   
                      CEPT ............................................................................................................................ 6-6 
Exhibit 7-1 Schematic of the ACTIFLO High-Rate Primary Clarifier .................................. 7-2 
Exhibit 7-2  Process Flow Diagram and Key Process Design Parameters for Treatment  
                      Train #5: Ballasted Flocculation............................................................................. 7-3 
Exhibit 7-3  Conceptual Layouts and Footprints for Treatment Train #5: Ballasted  
                       Flocculation ............................................................................................................... 7-4 
Exhibit 7-4  Cost Summary for Ballasted Flocculation: Treatment Train #4 ....................... 7-7 
Exhibit 7-5  Capital Costs for Treatment Train #4: Ballasted Flocculation.......................... 7-7 
Exhibit 7-6  Capital Costs per Gallon Treated for Treatment Train #4: Ballasted  
                       Flocculation ............................................................................................................... 7-8 
Exhibit 7-7  Operations and Maintenance Costs by Category for Treatment Train #4:    
                      Ballasted Flocculation .............................................................................................. 7-8 
Exhibit 9-1   Blended Effluent TSS Concentrations ................................................................. 9-1 
Exhibit 9-2   Blended Effluent cBOD Concentrations.............................................................. 9-1 
Exhibit 9-3  Allowable Number of Operating Days of Wet Weather Treatment Train..... 9-2 
Exhibit 9-4  Cumulative Frequency Plot of the Number of Wet Weather Events  
                      per Month ................................................................................................................... 9-3 
Exhibit 9-5  Comparison of Capital Costs for All Treatment Trains..................................... 9-4 
Exhibit 9-6  Comparison of Cost Effectiveness for all Treatment Trains............................. 9-4 
Exhibit 9-7  Comparison of Operations and Maintenance Costs for all Treatment Trains9-5 
Exhibit 9-8  Comparison of Life-Cycle Costs for all Treatment Trains ................................ 9-5 



CONTENTS 

TMNE2_FINAL.DOC V 

Exhibit 9-9  Summary of Pros and Cons for Each Wet Weather Treatment Train.............. 9-6 
 
Attachment  
NE-2.1 Breakdown of Capital and O&M Costs 



 

TMNE2_FINAL.DOC 1-1 

1.0 Introduction 
As part of the series of memoranda prepared for the Philadelphia Water Department’s (PWD) 
Combined Sewer Overflow (CSO) Long Term Control Plan (LTCP) update, this report presents 
the conceptual design and cost analyses for four wet weather treatment alternatives for the 
Northeast Water Pollution Control Plant (NE WPCP). These treatment alternatives were short 
listed from previous evaluations by the LTCP team (PWD, CDM, and CH2M HILL) based on 
information from: water quality data analysis and review of available land for NE WPCP; 
survey of various potential wet weather treatment technologies; and site visits to three existing 
wet weather treatment facilities in Ohio (CH2M HILL, 2007b; CH2M HILL, 2008b). A treatment 
train utilizing CEPT with Plate Settlers was evaluated for the Southeast WPCP, but was 
subsequently eliminated due to its extremely high cost (CH2M HILL, 2008c).  

The wet weather treatment technologies for the NE WPCP evaluated in this report are as 
follows: 

1. Vortex Swirl Concentrators  
2. Conventional Clarifiers 
3. Chemically Enhanced Primary Treatment (CEPT) with Conventional Clarifiers 
4. Ballasted Flocculation (includes fine screening) 

Conceptual treatment trains were developed for each treatment technology at various wet 
weather flows ranging from 69 million gallons per day (mgd) to 1100 mgd (Exhibit 1-1). Cost 
curves for both capital and operations and maintenance (O&M) costs were generated for each 
treatment train alternative. This report presents the conceptual design parameters, site layouts, 
cost estimates, and potential issues of each treatment train alternative.  

EXHIBIT 1-1 
Schematic View of Treatment Trains Evaluated 



 

TMNE2_FINAL.DOC 2-1 

2.0 Improvements to Existing Plant 
In order to increase the flow capacity of the NE WPCP for wet weather conditions, the potential 
of maximizing flow through the existing plant must first be evaluated. From 2004 to 2007, the 
NE WPCP treated an average daily flow of 185 mgd with an instantaneous peak flow of 417 
mgd (CH2M HILL, 2008b). Historically, plant operation has demonstrated that the secondary 
system can treat 435 mgd without experiencing catastrophic failure in the secondary clarifiers.  

Since 2001, PWD has been actively planning to evaluate and implement options to increase the 
capacity of the NE WPCP to treat wet-weather flows. The 2007 Flow Study for the plant 
presented various options for hydraulic and process improvements that would increase plant 
capacity from 435 mgd to 535 mgd by incorporating a 100-mgd secondary bypass during wet 
weather events (CH2M HILL, 2007a).  Subsequent studies indicated that it is possible to pass 
650 mgd through the existing primary treatment system using a 215-mgd secondary bypass 
without exceeding permit limits (CH2M HILL, 2008d).  A conceptual design project is currently 
underway for a pretreatment facility to treat an additional 250 mgd of flow (CH2M HILL, 
2008e).  

The improvements necessary to achieve a plant capacity of 650-mgd are presented in Exhibit 2-
1.  The majority of these improvements were identified in the 2001 Stress Testing Report and are 
based on results of stress tests on unit processes, long-term monitoring of the plant, hydraulic 
modeling, and input from NE WPCP plant staff (CH2M HILL, 2001).  These improvements 
were also evaluated in further detail in the NE WPCP Flow Study (CH2M HILL, 2007a).  

In sizing the wet weather treatment trains, it was assumed that the upgrades presented in 
Exhibit 2-1 will have been completed, increasing the plant’s capacity to a minimum of 650 mgd. 
Thus, the baseline cost that is used in the wet weather treatment train cost estimates is $147.3 
million (Exhibit 2-1). This is reflected in the cost curves for each treatment train, presented in 
latter sections of the report. 



IMPROVEMENTS TO EXISTING PLANT 

TMNE2_FINAL.DOC 2-2 

 

EXHIBIT 2-1 
Cost Summary of Potential Improvements for Existing NE WPCP  

 Improvement Description Cost(1) 

1 Frankford grit chamber bypass replacement to reduce hydraulic restriction $3,057,279 

2 Rehabilitation of Frankford high level second barrel $11,421,413 

3 New conduits between preliminary treatment building and the Set-1 primary 
sedimentation tanks 

$2,500,000 (2) 

4 Construction of new diversion chamber, conduit and new pretreatment system 
(screening, grit removal) upstream of Set 2 Primaries 

$70,050,000 (3) 

5 Installation of new influent baffles in Set-2 primary sedimentation tanks $384,332 

6 Removal of double-deck effluent channel in Set-2 final sedimentation tanks $590,954 

7 Construction of 215-mgd bypass conduit from Set-1 primary sedimentation tanks 
to the existing chlorine contact chamber 

$26,347,571 (4) 

8 Construction of four new gravity thickeners for thickening of primary sludge 
(tentative location north of existing digesters-  NE-1.8 on Figure 3-4) 

$32,895,246 (5) 

 TOTAL $147,246,795  

(1) Assume escalation factor of 19.8% - based on 9/1/2009 start date and 2-year construction duration.  
(2) Based on PWD design cost estimates.  
(3) See Northeast WPCP Pretreatment Facility Conceptual Design Report (CH2M HILL, 2008e) 
(4) Costs for these line-items were approximated by scaling the costs found in the Flow Study report for 
upgrades to 535 mgd only. More definitive costs for upgrades to 650 mgd can be substituted once they become 
available.  
(5) See Flow Study Update memo (CH2M HILL, 2008d). New thickeners for the existing primaries will be located 
in the area of the abandoned digesters. This cost does not include remediation/demolition of the abandoned 
digesters. 
 
 

 



 

TMNE2_FINAL.DOC 3-1 

3.0 Wet Weather Treatment Alternatives: 
Evaluation Methodology 

To expand the flow capacity of NE WPCP beyond 650 mgd for the treatment of wet weather 
flows, a separate wet weather treatment train will be required. Wet weather flows in excess of 
650 mgd will be diverted to this new treatment train, eventually blending with both secondary 
effluent and the secondary bypass effluent (Exhibit 3-1).  

EXHIBIT 3-1 
Anticipated Wet Weather Flow Pattern in NE WPCP 
 

 

 

As depicted in Exhibit 1-1, the four wet weather treatment trains under evaluation for the new 
wet weather treatment facility are: 

1. Vortex Swirl Concentrators 
2. Conventional Clarifiers 
3. Chemically Enhanced Primary Treatment (CEPT) with Conventional Clarifiers 
4. Ballasted Flocculation (includes fine screening) 

Conceptual designs and cost estimates were performed for each treatment train at different 
design flows. This section describes the development of the various design flows and the key 
assumptions for design and cost estimating.  



WET WEATHER TREATMENT ALTERNATIVES: EVALUATION METHODOLOGY 

TMNE2_FINAL.DOC 3-2 

3.1 Design Flows 
The design flows that were selected for evaluation for each treatment train in the new wet 
weather facility are shown in Exhibit 3-2 and are described below in further detail.  

EXHIBIT 3-2 
Design Flows Evaluated for each Wet Weather Treatment Train 
 

Treatment Train Design Flows Evaluated (mgd) 

#1) Vortex/Swirl Concentrators 69, 183 

#2) Conventional Clarifiers 160, 376 

#3) CEPT w/ Conventional Clarifiers 150*, 300, 1000 

#4) Ballasted Flocculation 150*, 500, 1100 

*The 150 MGD flow point for Trains #3 and #4 was selected arbitrarily to widen 
the range of the cost curves. 

3.1.1 Design Flows by Permit Limits  
The maximum allowable flow through each wet weather treatment train is a function of its 
removal efficiency, the achievable effluent concentration after blending, and the plant’s 
continued ability to meet NPDES permit limits for weekly and monthly TSS and BOD 
concentrations. The data analysis performed for NE WPCP determined that the monthly TSS 
limit was the most stringent, and were thus used to determine the maximum allowable flow 
through each train, as shown in Exhibit 3-3 (CH2M HILL, 2008d).  

EXHIBIT 3-3 
Maximum Allowable Flow of Wet Weather Treatment Trains to Meet NPDES Permit Requirements 

Treatment Train 

TSS 
Removal 

Efficiency(1) 

(%) 

Achievable 
Effluent TSS 

Concentration 
of Wet Weather 
Train(2) (mg/l) 

Maximum Allowable 
Flow Through Wet 

Weather Train 
Assuming 215-mgd 
Secondary Bypass(3) 

(mgd) 

Maximum Allowable 
Flow Through Wet 

Weather Train 
Assuming No 

Bypass (3) (mgd) 

#1) Vortex/Swirl 
Concentrators 30% 221 69 183 

#2) Conventional Clarifiers 55% 142 161 376 

#3) CEPT w/ Conventional 
Clarifiers 80% 63 Unlimited* Unlimited* 

#4) Fine Screening -> 
Ballasted Floc 91% 30 Unlimited* Unlimited* 

*The flow for Train #3 is unlimited assuming the wet weather treatment train operates for no more than seven days 
per month, an estimate provided by CDM (CH2M HILL, 2008). Since the effluent water quality for Train #4 exceeds 
permit requirements, it is truly unlimited in flow and frequency of operation. See Section 9.1. 
(1) TSS removal efficiencies are based on industry standards. Specific references are provided in TM-SE2 
(CH2M HILL, 2008a). 
(2) Achievable effluent concentrations based on 95th percentile influent wet weather TSS concentration (316 mg/L) 
(3) Maximum flow determined by NPDES Monthly TSS Limit. The allowable daily blended effluent TSS 
concentration during wet weather was calculated to be 99 mg/L (CH2M HILL, 2008b). 



WET WEATHER TREATMENT ALTERNATIVES: EVALUATION METHODOLOGY 

TMNE2_FINAL.DOC 3-3 

 

Both the vortex/swirl and conventional clarification trains are limited by permit requirements 
for this plant. The permitted flows are largely affected by the 215-mgd bypass, which undergoes 
only primary treatment, reducing the effluent quality of the conventional plant.  Since the 
bypass has not been constructed yet, Exhibit 3-3 also includes the maximum allowable flow 
assuming no bypass.  The permitted flows under both scenarios are used as design points for 
the vortex/swirl and conventional clarification trains in this report.  
 
The trains with chemical addition obtain higher removal efficiencies and are considered 
unlimited by permit requirements. For CEPT, the flows are only unlimited if the wet weather 
treatment facility operates for no more than seven days per month.  For the Ballasted 
Flocculation train, whose effluent quality exceeds that of permit requirements, both the flow 
and frequency of operation is unlimited (See Section 9.1). The design flow points for these 
“unlimited” trains were primarily based on the available land area on the existing plant site, as 
discussed below.   
 

EXHIBIT 3-4 
Available Land Areas Within NE WPCP Site 

 
 

3.1.2 Design Flows by Available Land - Fleet Auction Lot: 300 MGD, 500 MGD 
During discussions of land utilization at the existing site, it was agreed that the existing Fleet 
auction lot north of the lagoons would be the optimal location for the new wet weather facility 
(NE -1.12 in Exhibit 3-4).  It was found that a 300-mgd CEPT facility, or a 500-mgd ballasted 
flocculation facility, could fit on this existing lot. This assumes that, if needed, the existing co-



WET WEATHER TREATMENT ALTERNATIVES: EVALUATION METHODOLOGY 

TMNE2_FINAL.DOC 3-4 

generation building at the corner of the lot could be demolished to increase the land area 
available.  

3.1.3 Design Flows by Available Land - Fleet Auction Lot and Sludge Lagoon: 1000 
MGD 

To expand beyond 300 and 500 mgd flow capacities, it was decided that only one section of the 
sludge lagoons would be utilized (NE-1.3 in Exhibit 3-4).  This serves to minimize disturbance 
of the sludge lagoons, which would require remediation if used for construction. A small 
section in the NE-1.4 sludge lagoon was also set aside for the new chlorine contact chamber for 
the wet weather treatment train.  The combination of the fleet auction lot and the NE-1.3 sludge 
lagoon provide sufficient area for a 1000-mgd CEPT facility or a 1500-mgd ballasted flocculation 
facility.  Since 1500 mgd exceeds the expected collection system capacity, it is not evaluated as a 
design point (see following section).  

3.1.4 Design Flows by Collection System Capacity Assumptions: 1100 MGD 
According to CDM’s assumptions on the capacity of the upgraded collection system, the 
collection system capacity for the NE WPCP could reach 1,740 mgd after transmission 
improvements, which is equivalent to three times the existing collection system capacity 
(Myers, 2007a). Assuming the existing plant will be able to handle 650 mgd, the maximum flow 
to the new wet weather facility would be 1090 mgd.  The maximum design flow point used for 
the ballasted flocculation was thus 1100 mgd.  
 

3.2 Key Design Assumptions 
3.2.1 Average Design Flow 
In the previous section, the design flow capacities were identified for each treatment train based 
on permit limits, available land area, and collection system capacity. These flows are the peak 
flows that the wet weather facilities are designed to treat under each scenario.  

The average flow that the wet weather facility will receive, however, depends on conditions in 
the collection system. Preliminary model simulations have been performed for the Northeast 
Drainage district (NEDD) under several deep tunnel and plant expansion scenarios (CDM, 
2008). Simulation results suggest that the average flow delivered to the wet weather facility 
increases as the capacity of the facility increases, and is not highly sensitive to the volume of 
storage in the collection system (Exhibit 3-5).   

Model runs for a 591-mgd and a 1,211-mgd wet weather facility generated an average flow of 
415-mgd and 555-mgd, respectively, assuming the largest storage tunnel scenario. Based on 
these model results, the maximum average design flow assumed for the new wet weather 
treatment trains evaluated in this report is 555-mgd. For the Ballasted Flocculation 500-mgd 
scenario, an average flow of 415-mgd was assumed. For trains with peak capacities less than 415 
mgd, the average flow is assumed to be equivalent to the peak flow of the facility (Exhibit 3-6). 

 

 

 



WET WEATHER TREATMENT ALTERNATIVES: EVALUATION METHODOLOGY 

TMNE2_FINAL.DOC 3-5 

EXHIBIT 3-5 
Average Annual Wet Weather Treatment Rates Under Various Deep Tunnel and Plant Expansion Scenarios 

0

100

200

300

400

500

600

0 200 400 600 800 1,000 1,200 1,400

Wet Weather Treatment Facility Capacity (MGD)

A
ve

ra
ge

 F
lo

w
 th

ro
ug

h 
W

et
 W

ea
th

er
 F

ac
ili

ty
 (M

G
D

)

66.7 MG Tunnel

118.6 MG Tunnel

185.2 MG Tunnel

266.8 MG Tunnel

 

*This plots the average wet weather treatment rates using data from the high flow scenario hydrologic model (CDM, 
2008). 

EXHIBIT 3-6 
Average Design Flows  
 

Maximum Design Flow (mgd) Average Design Flow (mgd) 

69 69 

150 150 

160 160 

183 183 

300 300 

376 376 

500 415(1) 

1000, 1100 555(2) 

(1) Model runs with a 591-mgd facility generated an average flow of 415-mgd.  
(2) Model runs with a 1,211-mgd facility generated an average flow of 555-mgd. 
 



WET WEATHER TREATMENT ALTERNATIVES: EVALUATION METHODOLOGY 

TMNE2_FINAL.DOC 3-6 

3.2.2 Process 
The process design described herein is based on conceptual design parameters and will require 
refinement as the planning and design efforts progress. For the purposes of developing capital 
costs, sizing of most facilities was based on maximum design flows. The average design flow, as 
described above, was used for sizing chemical storage facilities, storage for screenings and grit, 
and sludge handling facilities.  

Preliminary Treatment 
Each wet weather train evaluated in this report was sized to treat influent flow in excess of the 
plant’s flow capacity of 650 mgd. For each case, the head of the new wet weather facility is 
located in the existing Fleet auction lot, southeast of the Set-1 primaries. A new influent conduit 
running south along Lewis Street will divert excess wet weather flow to the new preliminary 
treatment building (PTB) of the wet weather treatment facility. The new PTB will contain an 
influent wet well at a similar elevation to the existing low level wet well, bar screens, influent 
pumps, and screenings and grit handling systems. The influent pumps were designed to 
increase the hydraulic grade line so that the wet weather flow can discharge to the river outfall 
by gravity from the wet weather treatment facilities. The screenings and grit handling systems 
include screenings washers and compactors, as well as grit concentrators and classifiers. This 
system will handle screenings from both the bar screens and the fine screens when required.  

From the PTB, the wet weather flow will continue on to further treatment through processes 
dependent on each treatment train. These are described in further detail in Sections 4 through 7.  

Disinfection 
The final process of all treatment trains is chlorination and dechlorination. The wet weather 
flow will be dosed with sodium hypochlorite at the head of the new chlorine contact chamber. 
The chlorine contact chamber is sized to provide a 20-minute detention time at peak flow, with 
the exception of the 1,000 mgd and 1,100 mgd flow scenarios. In these scenarios, the chamber is 
sized for a 10-minute detention time at peak flow, and it is assumed that the chlorine dosage 
will be increased correspondingly to provide adequate disinfection. Sodium bisulfite is then 
used for dechlorination at the end of the chlorine contact chamber.  

Chemical Feed 
For Treatment Trains #3 and #4, which provide chemically-enhanced clarification, a coagulant 
and flocculant are added as settling aids. For Train #3, CEPT, these chemicals are added to a 
rapid mixer and flocculation basin upstream of the sedimentation tank. In the ballasted 
flocculation train (#4), the settling aids are added to mixing zones that are part of the ballasted 
flocculation unit.  

Ferric chloride was selected as the coagulant for all trains since it is currently used at PWD’s 
water treatment plants. However, if there are concerns with the iron affecting the digestion 
process downstream, aluminum sulfate (alum) can be used as a substitute.  

Polymer is used as the flocculant and is stored in liquid form to allow immediate startup of the 
wet weather system.  

Ten-day storage at average flow was assumed for all chemicals.   



WET WEATHER TREATMENT ALTERNATIVES: EVALUATION METHODOLOGY 

TMNE2_FINAL.DOC 3-7 

Sludge Handling 
Primary sludge from all treatment trains is pumped to new gravity thickeners, where the solids 
concentration is expected to increase to a minimum of 3 percent. The thickeners are sized to 
handle the average wet weather flow (as presented in Exhibit 3-6) with a 95 percentile influent 
solids concentration (316 mg/L) for a continuous period of 24 hours.  

The thickened sludge will be pumped to the plant’s anaerobic digesters for further treatment.  
The sludge will be screened through StrainPress® sludge cleaners to remove inert solids before 
entering the digesters. PWD is currently conducting a study of the existing digesters and 
expects that proposed improvements will generate capacity equivalent to two extra digesters.  
Capital costs for each treatment train include the cost of new digesters that may be required 
beyond this improved capacity. The digesters were sized to provide 20-day storage for solids, 
assuming average flow, a 95 percentile influent solids concentration (316 mg/L), an average wet 
weather event duration of five hours, and five events in 20 days.  

Along with the four new thickeners for the existing plant, these new digesters will be located in 
the area of the abandoned digesters (Figure 3-4, NE-1.8). The cost of demolishing the 
abandoned digesters and removing the sludge contained is not included in the capital cost 
estimates. The design parameters that were assumed for all the treatment train processes are 
summarized in Exhibit 3-7. The process flows are described in further detail in each of the 
treatment train sections. 

EXHIBIT 3-7 
Key Process Design Assumptions for Wet Weather Treatment Trains(1) 

 

Preliminary Treatment    

Bar Screens Opening Size 15 mm (0.59 in) 

 Screenings Production(2) 3.5 cf/mg 

Influent Pumps Type Vertical End-Suction 

 Total Dynamic Head (TDH) 45 ft  (match existing wet well 
elevations) 

Fine Screens Opening Size 6 mm (0.24 in) 

 Screenings Production(2) 2.5 cf/mg 

 Screenings Compaction Factor 2  

Grit Removal Type Vortex Grit Unit 

 Grit Production(2) 4 cf/mg 

Screenings and Grit Number of Days Storage 1 Day 

Primary Clarifiers Type Rectangular Basin 

 Sludge Collection Mechanism Chain-and-flight 

Flocculation Tank Detention Time (at max flow) 10 Min 

 Number of Stages 3  

Wet Weather 
Treatment Technology 

Surface Overflow Rate 
(gpd/sf) 

  



WET WEATHER TREATMENT ALTERNATIVES: EVALUATION METHODOLOGY 

TMNE2_FINAL.DOC 3-8 

EXHIBIT 3-7 
Key Process Design Assumptions for Wet Weather Treatment Trains(1) 

 

Vortex/Swirl 36,000 (25 gpm/sf)   

Conventional Clarifiers     2,400 (3)      

CEPT 3,000   

Ballasted Flocculation 84,600 (60 gpm/sf)   

Chlorine Contact    

Chlorine Contact Chamber Detention Time  10 -20 Min   

Chemical Feed    

Chemical Purpose Concentration Storage (at avg flow) 

Ferric Chloride  Coagulation 60 mg/L 10 days 

Liquid Polymer  Flocculation 2 mg/L 10 days 

Sodium Hypochlorite Chlorination 5 mg/L 10 days 

Sodium Bisulfite De-chlorination 1.5 mg/L(4) 10 days 

Primary Sludge Generation(5)   

Train % TSS Removal 
% Solids in 

Sludge 
  

#1: Vortex/Swirl  30%  0.07%(6)  

#2: Conventional 
Clarifiers 

55% 0.5%  

#3: CEPT  80% 0.5%  

#4: Ballasted Floc 90% 0.3%  

Sludge Thickening    

Gravity Thickeners Max Hydraulic Loading Rate 
(limiting factor for Trains #1 and 
#4) 

900 gal/sf/day 

 Max Solids Loading Rate 
(limiting factor for Trains #2, #3) 

30.7 lb/sf/day 

 % Solids of Thickened Sludge 3 % minimum 

StrainPress®  Sludge 
Screens 

Sludge Throughput 200 – 400 gpm 

 Digesters    

Anaerobic Digesters Detention Time 20 days 

 Diameter 115 ft 

 Side Water Depth 25 ft 

 Volatile Solids Destruction 50 % 

(1) Unless otherwise noted, all design parameters are based on standard textbook values. 
(2) Estimated from 2004-2005 grit and screenings disposal records from the SE WPCP. It is assumed that 



WET WEATHER TREATMENT ALTERNATIVES: EVALUATION METHODOLOGY 

TMNE2_FINAL.DOC 3-9 

EXHIBIT 3-7 
Key Process Design Assumptions for Wet Weather Treatment Trains(1) 

 
the difference in grit and screenings quantities between the plants are negligible. 
(3) Based on stress testing results on existing primary clarifiers 
(4) Assumes 1 mg/L residual chlorine concentration at the end of the chlorine contact chamber 
(5) Assumes 95 percentile influent TSS concentration of 316 mg/L, and volatile solids percentage of 70% 
(6) Based on a 10% underflow from the vortex/swirl concentrator 

3.2.3 Hydraulics 
To eliminate the need for an effluent pump station, the elevations of the new wet weather 
treatment trains were set to allow gravity flow to the Delaware River outfall. A preliminary 
hydraulic profile for the ballasted flocculation train at 1100 mgd is shown in Exhibit 3-8 as an 
example of a maximum head loss scenario. 

EXHIBIT 3-8 
Preliminary Hydraulic Gradeline for the Ballasted Flocculation Treatment Train at 1100 MGD 

60

65

70

75

80

85

90

95

100

105

110

115

120

Influent Pump
Station

Fine Screening PISTA Grit
Unit

Ballasted
Flocculation

Tanks

Chlorine
Contact

Chamber

Delaware
River Outfall

Process

H
G

L 
(ft

)

HGL

Estimated Grade

All elevations in Plant Datum

Assumed high river 
elevation = 102'

 

As an initial condition, the high river elevation was assumed to be 102 feet. This is similar to the 
assumption made for the Delaware River in the Southeast WPCP memo (CH2M HILL, 2008c).   

The water surface level of the chlorine contact chamber was assumed to be 2 feet higher than 
the top of the existing chlorine contact chamber (108 feet). The contact chamber was elevated 
from the existing chamber  to avoid flooding of the chamber and the final sedimentation tank 
weirs, which the current plant occasionally experiences during high river level conditions.  The 
estimated head-loss through the new outfall conduit is 3.2 ft (using Manning’s Equation).  



WET WEATHER TREATMENT ALTERNATIVES: EVALUATION METHODOLOGY 

TMNE2_FINAL.DOC 3-10 

The elevation of the chlorine contact chamber sets the elevations of the upstream unit processes. 
As shown in Exhibit 3-8, the water surface elevations are slightly beneath the existing grade 
elevation. The hydraulic grade-line of the wet weather facility is higher than the existing plant 
due to its location on the east side, which is higher in elevation than the rest of the site. Capital 
cost estimates assume complete burial of all tanks.  

3.2.4 Existing Site  
In developing conceptual layouts of the wet weather treatment trains, several assumptions were 
made about the existing site: 

• The cogeneration building in the Fleet auction lot (NE-1.12 of Exhibit 3-4) can be demolished 
to increase the land area available for the wet weather facility.  

• The existing outfall pier (approximately 600-ft long) needs to be expanded to support the 
new outfall conduit. Pier expansion is included in the capital cost estimates. 

3.2.5 Site Conditions 
The site and soil conditions in the Fleet auction lot and the sludge lagoons were assumed to be 
similar to the rest of the NE WPCP. Two main assumptions were made based on existing plant 
drawings: 

• Piles will be needed for foundations of all structures. A pile density and depth of 0.069 
piles/sf and 30 feet were used for all water-bearing structures on site. A pile density and 
depth of 0.089 piles/sf and 50 feet were used for the outfall conduit to the Delaware 
River. T  A pile density and depth of 0.0043 piles/sf and 30 feet were used for all other 
structures. These numbers were based on existing pile plans for the Northeast WPCP. 

• Dewatering will be required for some buried structures. According to plant drawings, 
the groundwater elevation ranges from approximately 5-ft to 20-ft below grade at the 
NE WPCP.  

3.3 Cost Estimating Assumptions 
CH2M HILL’s costing model was used to develop conceptual level estimates of both capital and 
life-cycle costs for each of the treatment trains and flows. This tool was supplemented by 
budgetary quotes from vendors for all major pieces of equipment. These estimates are defined 
as Class 4 estimates by the Association for the Advancement of Cost Engineers (AACE) and 
have an expected level of accuracy of +50 to -30 percent. 

3.3.1 Capital Costs 
Construction Costs 
Construction costs were developed using the costing model for each building or unit process of 
[...]
Actiflo system uses microsand as the ballasting agent. Both systems can achieve TSS removals 
in the range of 85 to 95 percent.   

Actiflo requires separate gravity thickeners to process the sludge it generates, while Densadeg 
recirculates its sludge within its own process and therefore produces a thicker sludge not 
requiring thickening. The overall cost differential is not significant in most cases, however, since 
Densadeg has a lower overflow rate (40 gpm/sf compared with 60 gpm/sf) and larger footprint 
(CH2M HILL, 2007b). Since the overall cost of the Actiflo and DensaDeg systems have been 
found to be similar, only one system was chosen for evaluation for this treatment train. The 
Actiflo system was selected in order to show the possibility of adding gravity thickeners to the 
plant layout. Pilot testing should be performed to determine the system best suited for the 
plant, while providing other benefits such as:  

• Identification of influent wastewater constituents that may affect performance of either 
technology 

• Determining suitable chemical dosages for the ballasted flocculation system 
• Providing effluent quality information that can be used for design of downstream 

disinfection processes 
• Assessing treatment performance at typical design overflow rates  
• Providing better understanding of system operation through pilot testing. 

7.1 Process Flow Diagram 
In the ballasted flocculation treatment train, wet weather flow passes through bar screening, 
influent pumps, grit removal, and fine screening before entering the ballasted flocculation 
system (Exhibit 7-2). A schematic of the Actiflo system is shown in Exhibit 7-1.  



TREATMENT TRAIN #4 - BALLASTED FLOCCULATION 

TMNE2_FINAL.DOC 7-2 

Using the numbers in the Exhibit, the wastewater enters at point (1) along with the coagulant 
(ferric chloride) to the flash mixing zone (3) where microsand is also added (2). Addition of the 
coagulant enhances flocculation by destabilizing suspended solids in the wastewater. 
Compartment (4) is a gentle mixing zone where polymer is added to promote formation of 
strong flocs around the microsand. The flocculated solids flow to compartment (5), the 
clarification zone. Most of the solids settle at the bottom of this compartment, but this zone also 
has lamella settling modules (6) to enhance removal of suspended solids that may be present in 
the wastewater. The solids accumulated at the bottom of the clarification compartment (10) are 
recycled to a hydrocyclone (12), where the sludge is separated from the microsand. The 
microsand is recycled back to the flash mixing zone (3), and the sludge leaves the system by 
stream (13).  

As shown in Exhibit 7-2, the sludge from the ballasted flocculation process is pumped to gravity 
thickeners to be thickened from 0.3 percent solids to 3-4 percent solids.  

7.2 Conceptual Design and Site Layouts 
Conceptual designs using the ballasted flocculation system were developed for flow capacities 
of 150, 500 and 1,100 mgd. The key design parameters are presented in Exhibit 7-2. As seen in 
the conceptual layouts in Exhibit 7-3, the Fleet auction lot provides adequate space for treating 
up to 500 mgd.  With the adjacent sludge lagoon area, the flow capacity can reach 1500 mgd.  
However, since the upgraded collection system is not likely to convey more than 1100 mgd, the 
maximum design point for this train is 1100 mgd. Due to its extremely high surface overflow 
rate of 60 gpm/sf, ballasted flocculation has minimal space requirements compared to the other 
alternatives. 

EXHIBIT 7-1 
Schematic of the ACTIFLO High-Rate Primary Clarifier (scanned from vendor’s brochure) 



TREATMENT TRAIN #4 - BALLASTED FLOCCULATION 

TMNE2_FINAL.DOC 7-3 

EXHIBIT 7-2 
Process Flow Diagram and Key Process Design Parameters for Treatment Train #5: Ballasted Flocculation 
 

 

Vortex Grit 
Tank Grit Pumps Ferric Chloride Liquid Polymer Sodium Hypochlorite Sodium Bisulfite Actiflo 

Gravity 
Thickeners 
& Sludge 
Cleaners 

Flow 
(Mgd) 

Bar 
Screens 
# Units 

Influent 
Pumps 
# Units 

# 
Units 

Dia 
(Ft) 

Fine 
Screening 

# Units 

Screenings 
Washer/  

Compactor 
# Units (for 

bar/fine 
screening) 

# 
Duty 

# 
Standby 

Grit 
Concentrator 

# Units 

Grit 
Classifier

# Units 

Screenings 
and Grit 

Prod. 
Compacted 

Volume 
(Cf/Day) 

Total 
Storage 

Vol 
(Gal) 

# Duty 
Pumps 

# 
Standby 
Pumps 

Total 
Storage 

Vol 
(gal) 

# Duty 
Pumps 

# 
Standby 
Pumps 

Total 
Storage 

Vol 
(Gal) 

# Duty 
Pumps 

# 
Standby 
Pumps 

Total 
Storage 

Vol 
(Gal) 

# Duty 
Pumps 

# 
Standby 
Pumps 

# 
Trains # Units 

150 2 2 2 32 2 4 2 1 2 1 1,033 157,388 3 1 7,.358 3 1 74,684 1 1 6,226 1 1 3 4 

500 5 7 5 32 5 10 5 2 5 2 2,953 435,440 10 3 18,865 10 3 206,626 1 1 11,972 1 1 10 10 

1100 11 15 11 32 11 22 11 4 11 4 3,822 582,335 22 6 225,229 22 6 276,331 1 1 16,011 1 1 22 14 

Primary Sludge 
Pumps 

Thickened 
Sludge Pumps 

Sludge 
Prod. 

(lb/day) 

Digesters 

Flow 
(mgd) # Duty 

# 
Standby 

# 
Duty 

# 
Standby  # units 

150 3 1 4 1 407,759 0 

500 10 3 10 3 1,128,134 0 

1100 22 6 14 4 1,508,709 1 



TREATMENT TRAIN #4 - BALLASTED FLOCCULATION 

TMNE2_FINAL.DOC 7-4 

EXHIBIT 7-3 
Conceptual Layouts and Footprints for Treatment Train #5: Ballasted Flocculation 
500 MGD Layout  (left), 1100 MGD (right) 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

Flow 
(mgd) PTB 

Grit  
Units 

Fine 
Screening 

Actiflo 
Units 

Chemical
Building CCC 

Gravity 
Thickeners Digesters 

TOTAL 
FOOTPRINT 

(acres) 
Remediation 

Footprint (acres) 

150 41’ x 45’ & 56’ x 39’ 32’ (2 units) 37’ x 38’ 32’ x 86’ (3 units) 119’ x 100’ 88’ x 181’ (4 passes) 80’ (4 units) - 1.5 NONE 

500 106’ x 55’ & 117’ x 39’ 32' (5 units) 77’ x 38’ 32’ x 86’  (10 units) 141’ x 118’ 172’ x 297’ (8 passes) 80' (10 units) - 4.2 2.3 

1100 210’ x 60’ & 232’ x 39’ 32' (11 units) 171’ x 38’ 32’ x 86’  (22 units) 141’ x 118’ 193’ x 291’ (9 passes) 80' (14 units) 115’ (1 unit) 6.4 11.4 



TREATMENT TRAIN #4 - BALLASTED FLOCCULATION 

TMNE2_FINAL.DOC 7-5 

7.3 Operational and Technology-Specific Issues 
7.3.1 Startup and Shutdown 

Ballasted flocculation systems stabilize quickly, with Actiflo taking less than 20 minutes and 
DensaDeg less than 45 minutes to start producing good quality effluent based on demonstration 
testing. Infilco Degremont indicated that the DensaDeg process will produce design effluent 
immediately if left filled with chlorinated plant effluent. However, based on piloting studies, a 
connection should be provided for discharging wet weather effluent to the head of the existing 
plant during startup or until ballasted flocculation system performance stabilizes. To facilitate 
startup, the ballasted flocculation system should also be underloaded initially.  

Shutdown can occur at the operator’s convenience. Typically, equipment will simply need to be 
switched off. The hydrocyclones should be pumped down before being turned off. The tanks 
themselves can either be filled with treated effluent, or drained down. To prevent freezing 
during cold weather, any system that is not totally enclosed should have a constant flow of 
water, or be drained down. The cost estimate does not include a building for the ballasted 
flocculation units since they are able to be effectively operated in an outdoor environment, and 
the inclusion of a building would add unnecessary capital costs to this alternative.   

The advantage of leaving the basins filled with water is that the startup time is substantially 
reduced and the basins reach their design effluent quality much more quickly. This reduces the 
volume of partially treated water that must be returned to the existing treatment plant. Running 
a small flow through the tanks also helps in maintaining equipment, such as the tank mixers. 
Actiflo’s manufacturer recommends leaving the sand in the tanks only if the tanks are filled 
with effluent. With sand readily available in the tanks, treatment can begin sooner. If the system 
were fully drained, the sand within the Actiflo system would require removal and disposal to 
prevent freezing. Upon startup, sand would have to be reintroduced into the treatment flow 
using the bulk sand feed system. Infilco Degremont indicates that solids should be removed 
from the DensaDeg system within six hours to prevent septicity. The DensaDeg system can then 
be left filled with chlorinated plant effluent.  

7.3.2 Interaction with Main Plant 
During startup, effluent from the ballasted flocculation system will be discharged to the head of 
the main plant until system performance stabilizes.  

Similar to the other treatment trains, recycle flows from the screenings washer/compactor and 
grit classifier will be conveyed to the ballasted flocculation system with the wet weather 
treatment train. The overflow streams from the gravity thickeners, however, must be sent to the 
head of the main plant for distribution across both the wet weather treatment train and the 
existing plant. Since this treatment train has the highest removal efficiency, it generates the 
highest sludge and overflow volumes. In addition, the solids content of the sludge is thinner 
compared to primary clarifier sludge as a result of the cyclones used to separate the ballast from 
the sludge. The estimated overflow volume is 49 to 108 mgd, depending on the flow capacity of 
the treatment train.  



TREATMENT TRAIN #4 - BALLASTED FLOCCULATION 

TMNE2_FINAL.DOC 7-6 

7.3.3 Impact on plant operations 
To simplify routine operation, Actiflo and Densadeg typically have automated routine startup 
and shutdown sequences with PLC programming and adjustable timers (service interval, tank 
fill, equipment run, shutdown, and tank drain). However, operator attention will be necessary 
to monitor or optimize performance, and to confirm successful facility startup. The operators 
will have the following responsibilities:  

• Start the process train 
• Monitor coagulant and polymer dose and perform jar tests to optimize chemical dosing. 
• Manage the loading of screenings and grit dumpsters. 
• Observe equipment operation and contact maintenance if equipment malfunctions. 

7.3.4 Other Issues 
Foaming – Foaming may occur due to the addition of coagulants and polymer settling aids, and 
should be investigated in pilot studies. For example, during startup of the Actiflo unit at 
Lawrence WWTP in Lawrence, Kansas, the observed foaming resulted from the reaction of 
ferric chloride with biodegradable surfactants in the incoming wastewater. Foaming can be 
controlled using silica-based defoamers such as Tramfloc 110, Chemco DF, and Neo Solutions 
NS-8454 at low dosages.  

Floc Carryover and Microsand Loss – Floc carryover is an issue for the DensaDeg system that 
should be investigated through pilot tests. As flows approach the design SOR, sludge densities 
may decrease, sending large flocs of sludge out in the effluent. These large flocs not only affect 
effluent quality in terms of TSS and BOD levels, but may also decrease effectiveness of the 
disinfection process downstream.  

Regarding the Actiflo system, a certain degree of microsand loss is expected from normal 
operation of the system. The manufacturer indicates that about 8 pounds of microsand are lost 
for each million gallons of wastewater treated. The sand must be replaced for optimal operation 
of the system. According to information gathered during the team’s site visit to the Cincinnati 
Metropolitan Sewer District, the SSO 700 Facility loses 350 lbs of sand per 15 mg wet weather 
event. In the conceptual design of this treatment train, adequate storage space was provided in 
the chemical buildings for 10 day storage of sand. Additionally, the microsand needs to be 
maintained in the system in case rapid startup is required, and the sand must be prevented 
from freezing during the winter so that the unit can start up quickly if needed during the cold 
season. The DensaDeg unit is totally drained when the system is shut down, and no chemical 
sludge is maintained in the system when it is not in use. 

Sludge Concentration - One important difference between Actiflo and Densadeg is the sludge 
concentration that they produce. Sludge from the DensaDeg system can be four to five times 
more concentrated than sludge from the Actiflo system. Since the two systems are expected to 
produce the same mass of sludge, because they operate with similar coagulant dosages, it is 
expected that the volume of sludge produced in the ACTIFLO system will be four to five times 
greater than that in the DensaDeg unit. Gravity thickeners have been included in the conceptual 
design for the Actiflo treatment train to thicken the sludge to 3-4 percent solids. These 
thickeners may not be necessary if the Densadeg system is chosen. 



TREATMENT TRAIN #4 - BALLASTED FLOCCULATION 

TMNE2_FINAL.DOC 7-7 

7.4 Cost Analyses 
The estimated capital, O&M, and lifecycle costs for each flow scenario are shown in Exhibit 7-4. 
Total capital costs and the capital costs per volume treated are also shown in Exhibits 7-5 and 7-
6. Estimated O&M costs by category are presented in Exhibit 7-7. As described in the CEPT 
section, the breakpoint in the O&M costs at 500-mgd is due to the dependence on average flow, 
rather than peak flow, of the chemical and sludge disposal costs.  

A more detailed breakdown of these costs is presented in Attachment NE-2.1.  

EXHIBIT 7-4 
Cost Summary for Ballasted Flocculation: Treatment Train #4 
 

 Wet Weather Flow (mgd) 

Cost 150 500 1100 

Capital Cost ($M) $195  $527  $1,062  
Annual Operations and Maintenance Cost ($M) $3.0  $7.2  $10.0  
Present Value of the Cost ($M) $242 $639 $1,218 

 

EXHIBIT 7-5 
Capital Costs for Treatment Train #4: Ballasted Flocculation 
Includes cost to upgrade plant capacity to 650 MGD 

 

$0

$200

$400

$600

$800

$1,000

$1,200

$1,400

$1,600

$1,800

$2,000

650 750 850 950 1050 1150 1250 1350 1450 1550 1650 1750 1850

Total Plant Flow (MGD)

C
ap

ita
l C

os
t (

$M
)

$0

$2

$4

$6

$8

$10

A
nn

ua
liz

ed
 O

&
M

 C
os

t (
$M

))

Capital Cost
O&M Cost

+50%

-30%

 



TREATMENT TRAIN #4 - BALLASTED FLOCCULATION 

TMNE2_FINAL.DOC 7-8 

EXHIBIT 7-6 
Capital Costs per Gallon Treated for Treatment Train #4: Ballasted Flocculation 

0

0.25

0.5

0.75

1

1.25

1.5

1.75

2

0 100 200 300 400 500 600 700 800 900 1000 1100 1200

Wet Weather Flow (MGD)

C
ap

ita
l C

os
t p

er
 V

ol
um

e 
Tr

ea
te

d 
($

/g
al

lo
n)

 

EXHIBIT 7-7 
Operations and Maintenance Costs by Category for Treatment Train #4: Ballasted Flocculation 
 

$0.00

$1.00

$2.00

$3.00

$4.00

$5.00

$6.00

$7.00

$8.00

$9.00

150 MGD 300 MGD 1000 MGD

Flow Scenario

A
nn

ua
liz

ed
 O

&
M

 C
os

ts
 ($

M
)

Other (Building Elect/Heat, Misc)
Grit and Screenings Disposal
Repair & Maintenance
Chemicals
Equipment Power
Sludge Disposal
Labor



 

TMNE2_FINAL.DOC 8-1 

8.0 Alternatives for Optimizing Capital Costs 

8.1 Ballasted Flocculation 
As mentioned in Section 7, the costs presented for Treatment Train #4, Ballasted Flocculation, 
are based on the Actiflo system, which is similiar in cost to Densadeg, the other proprietary 
high rate treatment technology. If the ballasted flocculation treatment train is selected, a cost 
estimate for the Densadeg system should be developed to examine the cost differential. The 
main contributions to the cost differential will include: 

• Reduction in number of thickeners - Densadeg maintains a 3-4 percent sludge 
thickness for its ballast, compared to the 0.3 percent sludge thickness in the Actiflo 
system.  

• Increase in footprint – Densadeg has a 40 gpm/sf loading rate, compared to Actiflo’s 60 
gpm/sf loading rate. 

• Elimination of fine screening – Actiflo requires fine screening to protect the 
hydrocyclones in the system, which separate sand from sludge. Since Densadeg uses 
sludge only as its ballast, it does not require fine screening upstream.  

Implications to operations and maintenance should also be examined between the two systems.  